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sVersaƟ le! The Rolling Outrigger Beam System is based 
around the strong aluminum 5x5 H-beam, allowing 
versaƟ lity in beam lengths and outreaches. Many 
accessories are available to solve almost any rigging 
challenge.

The standard Rolling Outrigger packages will clear 
a 6 Ō  parapet wall and allow outreaches up to 8 Ō . 
The Caster Dollies mount on top of 5 Ō  wide scaff old 
frames for unlimited height clearance. Many confi gu-
raƟ ons are possible with outreaches up to 14 Ō . 

Part No.:  
920514 Rolling Outrigger, 5x5 16 Ō  LCJ
920524 Rolling Outrigger, 5x5 24 Ō  LCJ
950527 Rolling Outrigger, 5x5 24 Ō  LLCJT
950528 Rolling Outrigger, 5x5 24 Ō  LLCJ8
Load Capacity:  750 to 1500 lb
Outreach:  5 Ō  w/o truss, 7 Ō  w/truss, 
8 Ō  w/8 Ō  splice tube
Dimensions:  44-72”x60”x16-24’ (HxWxL) 
Weight:  418, 489, 521 and 550 lb

920514
16 Ō  Rolling 
Outrigger

920524
24 Ō  Rolling Outrigger

920527
24 Ō  Rolling Outrigger
with Cable Truss

920528
24 Ō  Rolling Outrigger
with 8 Ō  Splice Tube

Instruction Manual
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Safety is a matter of life or death for riggers, operators and by-standers.
This warning is your share of duties for achieving safety.

Your duty to understand and comply:
1. It is imperaƟ ve for safety and effi  ciency of operaƟ ons that 

this manual be read and fully understood by the rigger and 
the operator before rigging and using this equipment.  All 
instrucƟ ons contained herein must be carefully and strictly 
followed, including applicable Bee Access guidelines.

2. Should you hand over this equipment under any condiƟ ons, 
to any party operaƟ ng out of your control, you must aƩ ach 
a clean copy of this manual and draw to other party’s aƩ en-
Ɵ on that strictly following all the instrucƟ ons therein is a 
maƩ er of life or death.

3. Before using this equipment, the rigger and the operator 
must become aware of all requirements of federal, state, 
provincial and local safety regulaƟ ons, applicable to the 
enƟ re suspended scaff old system and any component of it.

4. Never load this equipment above its rated load of 1500 lbs.
5. Bee Access declines any responsibility for any special lay-

outs, rigging or structural combinaƟ ons beyond the descrip-
Ɵ ons of this manual.

6. Bee Access declines any responsibility for any other use of 
this equipment, than described in this manual.

Your duty to inspect and maintain:
7. Keep this manual available at all Ɵ mes for easy reference 

whenever required.  Extra copies are available from Bee Ac-
cess and/or your equipment supplier.

8. Carefully take noƟ ce of all labels affi  xed to the equipment.  
Never rig or operate this equipment if any label, normally 
fi xed on it is obscured or missing.  Replacement labels are 
available from Bee Access and/or your equipment supplier.

9. Every Ɵ me the suspended scaff old is to be rigged or used, 
check that the Tieback Anchor, rigging, hoists, plaƞ orm and 
other components are complete and in good working condi-
Ɵ on, prior to proceeding. All wire ropes and safety lines and 
their protecƟ ve sleeves should be inspected at the begin-
ning of every shiŌ .  Check for wear and abrasion due to con-
tact with rigging equipment and/or the building structure.

10. InspecƟ on is to be carried out by personnel authorized 
by Bee Access once every 12 months. Thoroughly check 
overall condiƟ on for bent, damaged or worn parts and bro-
ken welds. A signed and dated inspecƟ on record should be 
maintained for these purposes.

11. Make sure to comply with inspecƟ on and maintenance 
guidelines of all other components used in the suspended 
scaff old system.

12. Bee Access declines any responsibility for consequences of 
repairs or modifi caƟ ons brought out of its control to the 
product, specifi cally by replacement of original parts or re-
pairs by another manufacturer.

Your duty to train and control people:
Compliance with safety rules extends to rigging operaƟ ons 
which must be carried out only aŌ er securing safe condiƟ ons of 
operaƟ on as per safety regulaƟ ons and requirements.
13. An operator must not be assigned to rigging, de-rigging,  

moving or operaƟ ng a suspended scaff old if that person is 
not:
a. Mentally and physically fi t for the purpose, especially at heights
b. Competent for the job to be performed
c. Familiar with the scaff old equipment as rigged
d. Professionally trained for working under the above re-

quirements
14. Never let the equipment be moved or operated by unau-

thorized personnel.  Keep the equipment, either rigged or 
unrigged, out of reach of unauthorized persons, while out 
of operaƟ on.

15. Every suspended job must be placed under the control of a 
person having the required competence and authority for 
checking that all the instrucƟ ons prescribed by this manual 
be regularly and effi  ciently carried out.

Your duty to safety of the enƟ re scaff old system:
A suspended scaff old system is made up of numerous pieces 
of equipment; all of these components can contribute to the 
required safety only if:
16. Other components meet the requirements of the applicable 

safety regulaƟ ons and requirements, are of the proper qual-
ity, assembled to form a safe and effi  cient suspended sys-
tem and compaƟ bilty is approved by Bee Access.

17. The supporƟ ng structure and Ɵ e-backs can withstand every 
load to be applied, either staƟ c or dynamic, during rigging 
or operaƟ ng of the suspended scaff old equipment.

18. All the requirements in strength and resistance are obtained 
with the necessary safety coeffi  cients (call your supplier for 
regulaƟ ons and professional standards).

19. All the calculaƟ ons, design and subsequent work necessary 
to meet the above requirements have been made by a com-
petent person on the basis of proper technical informaƟ on 
regarding the site.

NOTE:   This manual is neither a regulaƟ ons compliance man-
ual nor a general training guide on suspended scaff old opera-
Ɵ ons.  You must refer to proper instrucƟ ons delivered by your 
supplier of the other pieces of equipment included in your sus-
pended scaff old installaƟ on.  Whenever calculaƟ ons and spe-
cifi c rigging and handling are involved, the operator should be 
professionally trained to that end and secure relevant informa-
Ɵ on prior to commencing such work. 

Read and comply with the “Code of Safe PracƟ ces for Sus-
pended Powered Scaff olds” issued by the Scaff old & Access 
Industry AssociaƟ on (available from your supplier).

GENERAL WARNING - Read First
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Parts List
920514 - Rolling Outrigger, 16 ft LCJ

12

13

ITEM NO. QTY. PART NO. DESCRIPTION
1 2 920115 Adj. Caster Dolley, 5x5
2 1 920160 Longhorn Assy., 40 in.
3 4 823104 HD Scaff old Caster, 8 in. 900 lb
4 4 520125 Jack Assy., Caster Dolley
5 2 620101 H-beam, 5x5 Front/Rear
6 1 920175 Splice Tube Assy., 2.5 Ō 

7* 5-42 820104 Counterweight, 50 lb*
8 1 110288 Bolt 3/4-10 x 8”
9 1 110382 Lock Nut, 3/4-10

12 2 110110 Hitch Pin, 3/4x4.5 in.
13 8 110103 Hitch Pin, 5/16x2.25 in.

* OpƟ onal, not part of the package
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Parts List
920524 - Rolling Outrigger, 24 ft LCJ

12

13

ITEM NO. QTY. PART NO. DESCRIPTION
1 2 920115 Adj. Caster Dolley, 5x5
2 1 920160 Longhorn Assy., 40 in.
3 4 823104 HD Scaff old Caster, 8 in. 900 lb
4 4 520125 Jack Assy., Caster Dolley
5 1 620102 H-beam, 5x5 Middle
6 2 620101 H-beam, 5x5 Front/Rear
7 2 920175 Splice Tube Assy., 2.5 Ō 

8* 3-22 820104 Counterweight, 50 lb*
9 1 110288 Bolt 3/4-10 x 8”

10 1 110382 Lock Nut, 3/4-10
12 2 110110 Hitch Pin, 3/4x4.5 in.
13 8 110103 Hitch Pin, 5/16x2.25 in.

* OpƟ onal, not part of the package
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Parts List
920527 - Rolling Outrigger, 24 ft LLCJT

12

13

ITEM NO. QTY. PART NO. DESCRIPTION
1 2 920115 Adj. Caster Dolley, 5x5
2 2 920160 Longhorn Assy., 40 in.
3 4 823104 HD Scaff old Caster, 8 in. 900 lb
4 4 520125 Jack Assy., Caster Dolley
5 1 620102 H-beam, 5x5 Middle
6 2 620101 H-beam, 5x5 Front/Rear

7* 19-36 820104 Counterweight, 50 lb*
8 1 110288 Bolt 3/4-10 x 8”
9 1 110382 Lock Nut, 3/4-10

10 2 320111 Splice Plate Assy., 5x5
11 1 320105 24 Ō  Cable Truss Assy.
12 2 110110 Hitch Pin, 3/4x4.5 in.
13 8 110103 Hitch Pin, 5/16x2.25 in.

* OpƟ onal, not part of the package
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Parts List
920528 - Rolling Outrigger, 24 ft LLCJ8

ITEM NO. QTY. PART NO. DESCRIPTION
1 2 920160 Longhorn Assy., 40 in.
2 1 920115 Adj. Caster Dolley, 5x5
3 4 823104 HD Scaff old Caster, 8 in. 900 lb
4 4 520125 Jack Assy., Caster Dolley
5 1 620102 H-beam, 5x5 Middle
6 2 620101 H-beam, 5x5 Front/Rear

7 1 920183 Splice Tube Assy., 3 Ō 

8* 6-45 820104 Counterweight, 50 lb*
9 1 110288 Bolt 3/4-10 x 8”

10 1 110382 Lock Nut, 3/4-10
11 1 520112 Base, Adj. Caster Dolley
12 2 110110 Hitch Pin, 3/4x4.5 in.
13 8 110103 Hitch Pin, 5/16x2.25 in.
14 1 920176 Splice Tube Assy., 8 Ō 
15 1 920205 Masthead for 5x5 Splice Tube

* OpƟ onal, not part of the package
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Beam Accessories

920150 - Outrigger Brace Assy.
Provides added stability against 
front to back movement. 
MANDATORY when using the 
highest Masthead seƫ  ng and 
when mounƟ ng the Caster Dol-
lies on top of scaff olding.

920196 - Longhorn Tensioning Bracket
Designed for aƩ aching a longhorn to 
the outrigger beam with wire rope 
when the counterweights are placed 
at the roof level or on carts.

Caster Dollies can be mounted 
on 5 Ō  wide scaff old frames to 
clear tall parapets.
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Beam Accessories

920184 - EZ Down&Under Assy., 5x5
Max. 9 Ō  down and 4 Ō  back under.
Longer down tubes and under 
beams also available. 920307 - Flat Free Caster 

Assy., 12” with brake

921105 - Double Beam Clamp, 5x5
For use with double stacked beams. 
Use at the front and on the fi rst splice 
behind the fulcrum point on out-
reaches over 10 Ō  for added 
strength and help prevent 
the beam from 
rolling over.

921102 - Beam Clamp, Coiled Rod
Use 2 per splice connecƟ on. Angle 
the clamps to let the threaded rods 
be posiƟ oned against the beam to 
prevent bending the fl at bars

920179 - Double Masthead, Front
920180 - Double Masthead, Rear
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Beam Accessories

920171 - Tilt-up Beam Stand
SImplest method for liŌ ing an outrigger 
beam over a parapet wall. MulƟ ple adjust-
ments for use with a 16 or 24 Ō  beam assy.
Max. outreach: 4’-9”
Parapet Clearance at the lowest point: 4’-4”.

920253 - Beam Sleeve, Slide-on
For placing a beam on the roof or on top of 
parapet walls. Also available:
920251 - Beam Sleeve, Bolt-on
920254 - Beam Sleeve, Double High

520122 - Longhorn Adapter
Mounts up to 2 longhorns to 
an outrigger beam.

920165 - Hanger Strap Assy., 5x5
FricƟ on mounted wire rope sus-
pension bracket that will stay in a 
fi xed posiƟ on once Ɵ ghtened.

920242 - Rigging Plate, 5x5
Sliding steel suspension plate.
Make sure to provide an end-stop.
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NOTE:
Assembly must be performed or supervised 
by a competent and trained person. Read and 
fully understand these instrucƟ ons before 
proceeding with installaƟ on.  

Assembly InstrucƟ ons:
1. Slide the top mounƟ ng hole of the Jack 

Assy. (item #1) down over the end tube 
of the Caster Dolley Base (item #2) unƟ l it 
boƩ oms out. See illustraƟ on on the right.

2. Rotate the Jack Assy. into posiƟ on and slide 
the round bar of the Jack Assy. up into the 
end tube of the Caster Dolley Base and lock 
with 5/16” bolt or Hitch Pin  (item #3).

3. Insert the 900 lb HD Scaff old Casters (item 
#4) and lock with 5/16” bolt or Hitch Pin.

4. Slide the Masthead (item #5) into the Base 
and lock  into desired height and angle with 
a 3/4” bolt or Hitch Pin (item #6). Note that 
the front Masthead can be rotated 45 de-
grees to either side to allow the beam to 
be angled into a corner of the building.

     WARNING:
• Any installaƟ on of this equipment other than in strict 

accordance with these instrucƟ ons shall be at the Op-
erator’s risk and may result in death or serious injury.

• It is the users responsibility to ensure that the structure 
on which the outrigger beam is placed will support the 
fulcrum and counterweighted dynamic and staƟ c loads.

• Always use a Ɵ eback. Never use damaged equipment.
• Do NOT alter this product and never use it for purposes 

or in ways for which it was not intended.

Assembly Instructions
920115 - Adj. Caster Dolley, 5x5

Rotate and 
insert Jack into 
Base end tube

3

1

1

2

4

5

6

OpƟ onal:
920307 - Flat Free Caster with brake
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NOTE:
Assembly must be performed or supervised by 
a competent and trained person. Read and fully 
understand these instrucƟ ons before proceeding 
with installaƟ on.  Make sure warning/raƟ ng labels 
are in place, legible and have been read.

Assembly InstrucƟ ons:
1. Slide a Front/Rear 5x5 H-beam (item #1) exactly 

half-way into the Splice Tube (item #2) unƟ l the 
2 diagonal holes of the beam line up with the 
diagonal holes of the Splice Tube. Lock beam 
in place with a 3/4x4-1/2” Hitch Pin (item #3).

2. Slide the other Front/Rear 5x5 H-beam into the 
Splice Tube unƟ l it touches the fi rst beam and 
make sure the 2 diagonal holes of the second 
beam line up with the remaining 2 diagonal 
holes of the Splice Tube. Lock beam in place 
with a 3/4x4-1/2” Hitch Pin.

3. Pull on the beam secƟ ons to make sure they’re 
locked in place.

4. Slide the 16 Ō  beam assembly into the front 
and rear mastheads of the previously assem-
bled Caster Dollies (item #4 see page 11).

Assembly Instructions
920514 - Rolling Outrigger, 16 ft LCJ

ond
onal
ace

y’re

ront
em-

3

1

2

4

     WARNING:
• Any installaƟ on of this equipment other than in strict 

accordance with these instrucƟ ons shall be at the Op-
erator’s risk and may result in death or serious injury.

• It is the users responsibility to ensure that the structure 
on which the outrigger beam is placed will support the 
fulcrum and counterweighted dynamic and staƟ c loads.

• Always use a Ɵ eback. Never use damaged equipment.
• Do NOT alter this product and never use it for purposes 

or in ways for which it was not intended.
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Assembly Instructions
920514 - Rolling Outrigger, 16 ft LCJ

Assembly InstrucƟ ons conƟ nued:
5. PosiƟ on the front Caster Dolley in the desired out-

reach and Ɵ ghten the T-handles (item #5) hand Ɵ ght                                         
to lock the  Caster Dolley onto the Front Beam.
NOTE: measure outreach from CENTER of Masthead (NOT 
the front!) to the wire rope aƩ achment point.

6. PosiƟ on the rear Caster Dolley so the mounƟ ng hole in the 
Masthead lines up with the hole in the beam. Insert the 
3/4x8” bolt (item #6) and Ɵ ghten the lock nut unƟ l snug.

7. Insert the Longhorn (item #7) into the boƩ om rear 
tube of the rear Masthead and lock with a 
5/16” bolt or hitch pin (item #8).

8. Evenly slide a maximum of 24 
counterweights (item #9) onto 
the longhorn. If more 
counterweights are 
required, install 
a second Longhorn 
into the boƩ om 
front tube of the 
rear Masthead.

9. Lock the counterweights 
on each side with a washer 
and 5/16” bolt or hitch pin (item #10).

10. AƩ ach a Ɵ eback cable to a structurally
sound anchorage on the building/structure.

11. AƩ ach the suspension wire rope.

1.0 1.5 2.0 2.5 3.0 3.5 4.0 4.5 5.0 5.5 6.0
750 5 7 9 12 15 18 22 26 31 36 42

1000 6 9 12 16 20 24 30 36 42 N/A N/A
1250 7 11 15 20 25 31 38 N/A N/A N/A N/A

1500 9 13 18 24 30 38 N/A N/A N/A N/A N/A

OUTREACH (FT)

HOIST RATED
LOAD CAPACITY
(LB)

5

6

7

8

9

10

measured from wire rope to CENTER of Masthead

N/A=
Not Allowed

COUNTERWEIGHT CHART
# of 50 lb counterweights 
required for indicated out-
reach and hoist rated load.

TIEBACK cable to a 
structurally sound 
anchorage.
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NOTE:
Assembly must be performed or supervised by 
a competent and trained person. Read and fully 
understand these instrucƟ ons before proceeding 
with installaƟ on.  Make sure warning/raƟ ng labels 
are in place, legible and have been read.

Assembly InstrucƟ ons:
1. Slide a Front/Rear 5x5 H-beam (item #1) exactly 

half-way into the Splice Tube (item #2) unƟ l the 
2 diagonal holes of the beam line up with the 
diagonal holes of the Splice Tube. Lock beam 
in place with a 3/4x4-1/2” Hitch Pin (item #3).

2. Slide the Middle 5x5 H-beam (item #11) into 
the Splice Tube unƟ l it touches the fi rst beam 
and make sure the 2 diagonal holes of the mid-
dle beam line up with the remaining 2 diagonal 
holes of the Splice Tube. Lock beam in place 
with a 3/4x4-1/2” Hitch Pin.

3. Repeat procedure with the last beam secƟ on.
4. Pull on the beam secƟ ons to make sure they’re 

locked in place.
5. Slide the 24 Ō  beam assembly into the front 

and rear mastheads of the previously assem-
bled Caster Dollies (item #4 see page 11).

Assembly Instructions
920524 - Rolling Outrigger, 24 ft LCJ

3

1

2

4

     WARNING:
• Any installaƟ on of this equipment other than in strict 

accordance with these instrucƟ ons shall be at the Op-
erator’s risk and may result in death or serious injury.

• It is the users responsibility to ensure that the structure 
on which the outrigger beam is placed will support the 
fulcrum and counterweighted dynamic and staƟ c loads.

• Always use a Ɵ eback. Never use damaged equipment.
• Do NOT alter this product and never use it for purposes 

or in ways for which it was not intended.

eam (item #11) into
uches the fi rst beam
nal holes of the mid-
remaining 2 diagonal
Lock beam in place

n.
e last beam secƟ on.
to make sure they’re

embly into the front
he previously assem-

4 see page 11).

WARNING:

supervised by
Read and fully
re proceeding
g/raƟ ng labels
ead.

Assembly Instructions
0524 - Rolling Outrigger, 24 ft LCJ

1

2
11
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Assembly Instructions
920524 - Rolling Outrigger, 24 ft LCJ

Assembly InstrucƟ ons conƟ nued:
6. PosiƟ on the front Caster Dolley in the desired out-

reach and Ɵ ghten the T-handles (item #5) hand Ɵ ght                                         
to lock the  Caster Dolley onto the Front Beam.
NOTE: measure outreach from CENTER of Masthead (NOT 
the front!) to the wire rope aƩ achment point.

7. PosiƟ on the rear Caster Dolley so the mounƟ ng hole in the 
Masthead lines up with the hole in the beam. Insert the 
3/4x8” bolt (item #6) and Ɵ ghten the lock nut unƟ l snug.

8. Insert the Longhorn (item #7) into the boƩ om rear 
tube of the rear Masthead and lock with a 
5/16” bolt or hitch pin (item #8).

9. Evenly slide a maximum of 24 
counterweights (item #9) onto 
the longhorn. If more 
counterweights are 
required, install a 
second Longhorn 
into the boƩ om 
front tube of the 
rear Masthead.

10. Lock the counterweights 
on each side with a washer 
and 5/16” bolt or hitch pin (item #10).

11. AƩ ach a Ɵ eback cable to a structurally
sound anchorage on the building/structure.

12. AƩ ach the suspension wire rope.

6

7

8

9

10

measured from wire rope to CENTER of Masthead

COUNTERWEIGHT CHART
# of 50 lb counterweights 
required for indicated out-
reach and hoist rated load.

5

TIEBACK cable to a 
structurally sound 
anchorage.

1.0 1.5 2.0 2.5 3.0 3.5 4.0 4.5 5.0 5.5 6.0
750 3 5 6 8 9 11 13 15 17 19 21

1000 4 6 8 10 12 14 17 20 22 N/A N/A
1250 5 7 10 12 15 18 21 N/A N/A N/A N/A

1500 6 9 12 15 18 22 N/A N/A N/A N/A N/A

OUTREACH (FT)

HOIST RATED
LOAD CAPACITY
(LB)

N/A=
Not Allowed
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NOTE:
Assembly must be performed or supervised by 
a competent and trained person. Read and fully 
understand these instrucƟ ons before proceeding 
with installaƟ on.  Make sure warning/raƟ ng labels 
are in place, legible and have been read.

Assembly InstrucƟ ons:
1. Connect a Front/Rear 5x5 H-beam (item #1) 

to a Middle 5x5 H-beam (item #11) using the 
Splice Plate Assembly (item #12). First Ɵ ghten  
the lock nuts onto the 8 bolts (3/4x2”) unƟ l 
snug. Make sure the beams are seated Ɵ ght 
against each other (no gaps) and then torque 
the bolts to a minimum of 110 lb.Ō .

2. Repeat procedure with the third beam secƟ on.
3. Slide the 24 Ō  beam assembly into the front 

and rear mastheads of the previously assem-
bled Caster Dollies (item #4 see page 11).

4. PosiƟ on the front Caster Dolley in the desired 
outreach and Ɵ ghten the T-handles (item #5) 
hand Ɵ ght to lock the  Caster Dolley onto the 
Front Beam. NOTE: measure outreach from 
CENTER of Masthead (NOT the front!) to the 
wire rope aƩ achment point.

Assembly Instructions
920527 - Rolling Outrigger, 24 ft LLCJT

1

12

4

     WARNING:
• Any installaƟ on of this equipment other than in strict 

accordance with these instrucƟ ons shall be at the Op-
erator’s risk and may result in death or serious injury.

• It is the users responsibility to ensure that the structure 
on which the outrigger beam is placed will support the 
fulcrum and counterweighted dynamic and staƟ c loads.

• Always use a Ɵ eback. Never use damaged equipment.
• Do NOT alter this product and never use it for purposes 

or in ways for which it was not intended.

11

y assem-
m #4 see page 11).

aster Dolley in the desired 
n the T-handles (item #5)
e  Caster Dolley onto the
measure outreach from
(NOT the front!) to the
oint.

No gap allowed, 
make sure beams 
are straight and 
seated Ɵ ght.

5
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Assembly Instructions
920527 - Rolling Outrigger, 24 ft LLCJT

Assembly InstrucƟ ons conƟ nued:
5. PosiƟ on the rear Caster Dolley so the mounƟ ng hole in the 

Masthead lines up with the hole in the beam. Insert the 
3/4x8” bolt (item #6) and Ɵ ghten the lock nut unƟ l snug.

6. Install the Cable Truss Assembly (item #13) by fi rst mount-
ing the stem of the screwjack to the front Masthead 
receiver tube. Lower the screwjack nut all the way down 
to provide maximum slack. With the cable tube installed 
onto the screwjack, hook both ends of the cable around 
the front and rear ends of the beam. Tighten the 
screwjack nut unƟ l the cable is taut and 
the beam sƟ ll level. DO NOT overƟ ghten 
the cable and let the beam bow up.

7. Insert the Longhorns (item #7) into 
the boƩ om tubes of the rear 
Masthead and lock with 
5/16” bolts or hitch 
pins (item #8).

8. Evenly slide a 
maximum of 24 
counterweights 
(item #9) onto the rear longhorn. Install 
remaining weights onto the front longhorn.

9. Lock the counterweights on each side with 
a washer and 5/16” bolt or hitch pin (item #10).

10. AƩ ach a Ɵ eback cable to a structurally sound 
anchorage on the building/structure.

11. AƩ ach the suspension wire rope.

5.5 6.0 6.5 7.0 7.5 8.0
750 19 21 24 26 30 33

1000 25 29 32 36 N/A N/A
1250 32 36 N/A N/A N/A N/A

1500 N/A N/A N/A N/A N/A N/A

OUTREACH (FT)

HOIST RATED LOAD 
CAPACITY (LB)

6

7

8

9

10

measured from suspension wire rope 
to CENTER of Masthead

N/A=Not Allowed
COUNTERWEIGHT CHART
# of 50 lb counterweights 
required for indicated out-
reach and hoist rated load.

TIEBACK cable to a 
structurally sound 
anchorage.

Install the fi rst 24 coun-
terweights onto the rear 
longhorn and addiƟ onal 
weights onto the front 
longhorn.

13
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NOTE:
Assembly must be performed or supervised 
by a competent and trained person. Read and 
fully understand these instructions before 
proceeding with installation.  Make sure 
warning/rating labels are in place, legible 
and have been read.

Assembly InstrucƟ ons:
1. Slide a Front/Rear 5x5 H-beam (item #1) exactly 

half-way into the 8 Ō  Splice Tube (item #14) unƟ l the 
2 diagonal holes of the beam line up with the fi rst 2 
diagonal holes of the Splice Tube. Lock beam in place 
with a 3/4x4-1/2” Hitch Pin (item #3).

2. Slide the Middle 5x5 H-beam (item #11) into the tube 
unƟ l it touches the fi rst beam and make sure the 2 di-
agonal holes of the middle beam line up with the re-
maining 2 diagonal holes of the 8 Ō  Splice Tube. Lock 
beam in place with a 3/4x4-1/2” Hitch Pin.

3. Repeat procedure with the last beam secƟ on and the 
3 Ō  Splice Tube (item #2).

4. Pull on the beams to make sure they’re locked in place.
5. Slide the 24 Ō  beam assembly into the 

front and rear mastheads of the 
previously assembled Caster Dollies 
(item #4 see page 11).

Assembly Instructions
920528 - Rolling Outrigger, 24 ft LLCJ8

3

1

2

4

     WARNING:
• Any installaƟ on of this equipment other than in strict 

accordance with these instrucƟ ons shall be at the Op-
erator’s risk and may result in death or serious injury.

• It is the users responsibility to ensure that the structure 
on which the outrigger beam is placed will support the 
fulcrum and counterweighted dynamic and staƟ c loads.

• Always use a Ɵ eback. Never use damaged equipment.
• Do NOT alter this product and never use it for purposes 

or in ways for which it was not intended.

11

n (item #3).
am (item #11) into the tube 

eam and make sure the 2 di-
e beam line up with the re-
of the 8 Ō  Splice Tube. Lock 
4-1/2” Hitch Pin.
e last beam secƟ on and the 

sure they’re locked in place.
mbly into the 
of the
er Dollies

WARNING:

14

NOTE:
Use Masthead for Splice 
Tube, part no. 920205
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Assembly Instructions
920528 - Rolling Outrigger, 24 ft LLCJ8

Assembly InstrucƟ ons conƟ nued:
6. PosiƟ on the front Caster Dolley in the desired out-

reach and Ɵ ghten the T-handles (item #5) hand Ɵ ght                                         
to lock the  Caster Dolley onto the Front Beam.
NOTE: measure outreach from CENTER of Masthead (NOT 
the front!) to the wire rope aƩ achment point.

7. PosiƟ on the rear Caster Dolley so the mounƟ ng hole in the 
Masthead lines up with the hole in the beam. Insert the 
3/4x8” bolt (item #6) and Ɵ ghten the lock nut unƟ l snug.

8. Insert the Longhorn (item #7) into the boƩ om rear 
tube of the rear Masthead and lock with a 
5/16” bolt or hitch pin (item #8).

9. Evenly slide a maximum of 24 
counterweights (item #9) onto 
the longhorn. If more 
counterweights are 
required, install a 
second Longhorn 
into the boƩ om 
front tube of the 
rear Masthead.

10. Lock the counterweights 
on each side with a washer 
and 5/16” bolt or hitch pin (item #10).

11. AƩ ach a Ɵ eback cable to a structurally
sound anchorage on the building/structure.

12. AƩ ach the suspension wire rope.

2.0 2.5 3.0 3.5 4.0 4.5 5.0 5.5 6.0 6.5 7.0 7.5 8.0
750 6 8 9 11 13 15 17 19 21 24 26 30 33

1000 8 10 12 14 17 20 22 25 29 32 36 40 44
1250 10 12 15 18 21 24 28 32 36 41 45 N/A N/A

1500 12 15 18 22 25 30 34 39 44 N/A N/A N/A N/A

OUTREACH (FT)

HOIST RATED
LOAD CAPACITY
(LB)

6

7

8

9

10

measured from wire rope to CENTER of Masthead

N/A=Not Allowed

COUNTERWEIGHT CHART
# of 50 lb counterweights 
required for indicated out-
reach and hoist rated load.

5

TIEBACK cable to a 
structurally sound 
anchorage.

Install the fi rst 24 coun-
terweights onto the rear 
longhorn and any ad-
diƟ onal weights needed 
onto the front longhorn.
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Labels

822115  Label, Beam 5x5 “CW Chart...”

WL-FALL  Warning Label, Fall Hazard

822120  Label, Splice Tube


